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TEST REPORT

This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
-Chemical Testing of Textiles & Related Products                 :      Accreditation No.      983
-Mechanical Testing of Textiles & Related Products               :      Accreditation No.      985
-Heat & Temperature Measurement                                  :      Accreditation No.     1356

This document is issued in accordance with NATA's accreditation requirements. Samples, and their
identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the
sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if
ammended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in
advertising providing the content and format of the advertisement have been approved in advance by the
Managing Director of AWTA Ltd.
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CLIENT :  WOVEN IMAGE PTY LTD                               TEST NUMBER  : 7-579208-MN
          37-39 CHARD ROAD                                  ISSUE DATE   : 23/06/2011
          BROOKVALE NSW 2100                                PRINT DATE   : 23/06/2011

SAMPLE DESCRIPTION  Clients Ref: "K1523 Hourglass"
                    Woven fabric
                    Nominal Composition: 78% Post Industrial Recycled Polyester
                    15% Polyester, 7% Nylon       Nominal Mass: 465.0 g/lin.m
                    Width: 145cm                  Colour: Lt Khaki
                    End Use: Upholstery

  BSEN 1021.1-1994   Furniture - Assessment of the Ignitability of Upholstered
                     Furniture
                     Part 1: Ignition Source - Smouldering Cigarette

                      Ignition:           did not occur

                      Extent of damage:   Vertical     Horizontal       mm
                      Length                  8            12
                      Width                   1             1
                      Depth                   7            12
                      Ignition source time:           0                 min
                      Flame time:                     0                 min
                      Smouldering time:               0                 min
  Test assembly self extinguished
  Test assembly was not found to be smouldering when dismantled

  The above test results relate only to the ignitability of the combination
  of materials under the particular conditions of test. They are not intended
  as a means of assessing the full potential fire hazard of the materials in
  use
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